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2.545 GHz £.550 GHz 1.000 tiHz 2:5475¢ GHz -41.25 dBm -16.25 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.61892 GHz 20.70 dbrm -9.30 de
2.550 Gz 2.565 GHz 1.000 MHz 2.56417 GHz -35.10 dBm -22.10 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62003 GHz -16.73 dBm -6.73 d8
2.565 GHz 2.569 GHz 1.000 MHz 256897 GHz -26.82 dém -16.82 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62145 GHz -28.29 dBm -18.29 d8
2.569 GH2 2:570 Gz 500.000 kHz 2.56597 GHz -18.51 dam 2.625 GHz 2,640 GHz 1,000 MHz 262523 GHz -36.65 dBm -23.65 de
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2.545 GHz £.550 GHz 1.000 tiHz 2:54996 GHz -39.07 dBm -14.07 d8 2.600 GHz 2.620 GHz 100.000 kHz 2.60392 GHz 1.688 dbm -26.12 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56496 GHz -30.27 dém -17.27 de 2.620 GHz 2.621 GHz 500.000 kHz 2,62005 GHz -23.28 dBm -13.28 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56857 GHz -27.74 dém -17.74 d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62190 GHz -25.73 dBm -15.73 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 38 / 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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2.550 GHz 2.565 GHz 1.000 MHz 2.56484 GHz -37.52 dém -24.52 db 2.620 GHz 2.621 GHz 500.000 kHz 262001 GHz -17.20 dBm -7.20 d8
2565 GHz 2.569 GHz 1.000 MHz 2.56890 GHz -27.53 dém -17.53 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62107 GHz -29.08 dem -19.08 d&
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2546 GHz £.550 GHz 1.000 MHz 2.54599 GHz -39.51 dém -14.51 dB 2,600 GHz 2.620 GHz 100.000 kHz 260189 GHz 1.24 dém -28.76 db
2.550 Gz 2.565 GHz 1.000 MHz 2.56497 GHz -30.20 dBm -17.20 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62000 GHz -26.79 dBm -16.79 dB
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LTE Band 38 / 20MHz / 64QAM
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2.550 Gz 2.565 GHz 1.000 MHz 2.56494 GHz -33.88 dBm -20.88 d8 2.620 GHz 2.621 GHz 500,000 kHz 2.62004 GHz -18.37 dBm -8.37 d8
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2.550 GHz 2.565 GHz 1.000 MHz 2.56499 GHz -31.14 dém -18.14 de 2.620 GHz 2.621 GHz 500.000 kHz 2.62000 GHz -30.70 dBm -20.70 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56896 GHz -20.45 dBm -19.45 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62124 GHz -29.81 dbm -19.81 db
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Conducted Spurious Emission

LTE Band 38 / 5SMHz
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30.000 MHz 1.000 GHz 1.000 MHz 977.94353 MHz -43.91 dBm -18.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 91492504 MHz -43.84 dém -18.84 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.52191 GHz -41.61 dBm -16.61 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.51688 GHz -42.59 dBm -17.59 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.96987 GHz -42.40 dBm -17.40 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.97274 GHz -42.54 dBm -17.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -38.10 dBm -13.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92226 GHz -38.16 dBm -13.16 dé
7.000 GHz 10,000 GHz 1.000 MHz 9.73320 GHz -38.10 dBm -13.10 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.02343 GHz -38.28 dBm -13.28 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90126 GHz -36.70 dBm -11.70 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89826 GHz -36.75 dBm -11.75 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65829 GHz -30.01 dBm -5.01 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.64879 GHz -30.13 dBm -5.13 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00475 GHz -31.94 dBm -6.94 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00175 GHz -32.09 dBém -7.02 dB
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20.000 MHz 1,000 GHz 1.000 MHz 951.76662 MHz -43.66 dBm -18.66 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.50371 GHz -42.,92 dim -17.92 dB
2,640 GHz 3,000 GHz 1,000 MHz 2.64315 GHz -41,39 dBm -16.39 dB.
3.000 GHz 7.000 GHz 1.000 MHz £.00383 GHz -38.05 dBm -13.05 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.70863 GHz -38.22 dém -13.22.d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89476 GHz -36.92 dim -11.92 dB
14,000 GHz 18,000 GHz 1.000 MHz 1766079 GHz -29,95 dBm -4.95 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00575 GHz -32.15 dBém -7.15 d&
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LTE Band 38 / 10MHz
Lowest Channel / QPSK Middle Channel / QPSK
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9£9.52274 MHz -43.80 dBm -18.80 dB 30,000 MHz 1,000 GHz 1.000 MHz 87420540 MHz -43,82 dBm -18.82 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.53276 GHz -40.48 dBm -15.48 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.53315 GHz -41.97 dém -16.97 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.97022 GHz -42.41 dBm -17.41 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.96591 GHz -42.50 dBm -17.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -38.12 dBm -13.12 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96825 GHz -38.03 dBm -13.03 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.72830 GHz -38.00 dBm -13.00 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.72163 GHz -38.11 dBm -13.11 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.91576 GHz -36.79 dBm -11.79 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90976 GHz -36.74 dBm -11.74 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65729 GHz -30.06 dBm -5.06 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.66429 GHz -30.16 dBm -5.16 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00275 GHz -32.02 dBm -7.02 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00225 GHz -32,10 dBm -7.10 dB
il
. A J - L L J

Highest Channel / QPSK

3 pe 1 nv:u
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS bInE A0s nak
-20 dBém
| SPURIOUS_ N
Wommnd Y "
40 dB o N | .JW““N g e Y
[
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -43.77 dém -18.77 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.53470 GHz -42.70 dBm -17.70 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,64135 GHz -41,19 dBm -16.19 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -38.20 dBm -13.20 d8
7.000 GHz 10,000 GHz 1.000 MHz 8.94143 GHz -38.14 dBém -13.14 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.92926 GHz -36.74 dim -11.74 dB
14,000 GHz 18,000 GHz 1.000 MHz 1764929 GHz -29.87 dBm -4.87 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00425 GHz -32.08 dBém -7.08 d&
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LTE Band 38 / 15MHz
Lowest Channel / QPSK Middle Channel / QPSK
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 864.02549 MHz -43.87 dBm -18.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.45877 MHz -43,82 dBm -18.82 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54826 GHz -38.56 dBm -13.56 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.52424 GHz -42.20 dBm -17.20 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.94216 GHz -42.47 dBm -17.47 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.94270 GHz -42.58 dBm -17.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.88189 GHz -38.31 dBm -13.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -38.21 dBm -13.21 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.71613 GHz -38.14 dBm -13.14 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.73413 GHz -38.27 dBm -13.27 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.30076 GHz -36.74 dBm -11.74 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.88576 GHz -36.67 dBm -11.67 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64929 GHz -30.01 dBm -5.01 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.66429 GHz -30.13 dBm -5.13 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00575 GHz -32.25 dBm -7.25 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00525 GHz -32,02 dém -7.02 dB
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20.000 MHz 1,000 GHz 1.000 MHz 837.36382 MHz -43.70 dém -18.70 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.52075 GHz -42.79 dBm -17.79.dB
2,640 GHz 3,000 GHz 1,000 MHz 2.64297 GHz -42,20 dBm -17.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -38.10 dém -13.10 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.73079 GHz -38.21 dém -13.21d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90376 GHz -36.79 dim -11.79 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.66379 GHz -30.01 dBm -5.01 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.00425 GHz -31.91 dBm -6.91 d&
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LTE Band 38 / 20MHz
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9£3.22089 MHz -43.44 dBm -18.44 db 30,000 MHz 1,000 GHz 1.000 MHz 847.05897 MHz -43.83 dBm -18.83 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54322 GHz -39.29 dBm -14.29 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.53431 GHz -42.03 dém -17.03 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.96357 GHz -42.46 dBm -17.46 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64081 GHz -42.40 dBm -17.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -38.19 dBm -13.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91476 GHz -38.18 dBm -13.18 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.73070 GHz -38.26 dBm -13.26 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.03043 GHz -38.21 dBm -13.21 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.89626 GHz -36.73 dBm -11.73 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90026 GHz -36.76 dBm -11.76 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64729 GHz -30.10 dBm -5.10 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.66029 GHz -30.01 dBm -5.01 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00525 GHz -32.08 dBm -7.08 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00525 GHz -32,05 dem -7.05 dB
il il
. A J - L L J
146 02:43:5

Highest Channel / QPSK

Speé 1 nv:u
Ref Level 0.00 dém  Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
_10 dine—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_LINE_ABS_
] N A A
-40 dem— P L, N
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 971.64168 MHz -43.81 dBm -18.81 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.48782 GHz -42.71 dBm -17.71.dB
2,640 GHz 3,000 GHz 1,000 MHz 2,97058 GHz -42,53 dBm -17.53 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.89676 GHz -38.28 dém -13.28 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.71463 GHz -38.28 dém -13.28 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90526 GHz -36.61 dBm -11.61 dB
14,000 GHz 18,000 GHz 1.000 MHz 1765679 GHz -30,16 dBm -5.16 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00475 GHz -31.96 dBm -6.96 d&
i
JL J -
Date: 13
TEL : 886-3-327-3456 Page Number 1 A38-24 of 25

FAX : 886-3-328-4978



ssamon s, FCC RADIO TEST REPORT Report No. : FG261611A
Frequency Stability
Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0013
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0002
PASS
-10 Normal Voltage 0.0010
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0020
Note:

1. Normal Voltage = 3.7 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.1 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A38-25 of 25
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT Report No. : FG261611A

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.64 6.03 6.61 PASS
TEL : 886-3-327-3456 Page Number 1 A41-1 of 26

FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 41 / 20MHz / QPSK

LTE Band 41 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,70 b Ref Level 30.00 cBm  Offset 11,70 b
o att 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@152 view @153 view
e e
o, o, ——
N = -
0.0 0.0 <
i 5 % i
S \
\ \
1E- - - 1E- -
\ X b
1 hS
E-04 \ E-04 L8
X
%
160 \ 160
CF 2.593 GHz Mean Pwr + 20.00 di CF 2.593 GHz Mean Pwr + 20.00 db
c y G Distribution Function Samples: 130000 c y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,16 cbm 25,23 dbm 5.07 dB 2.41 dB 3.91 dB 464 OB 4.96 dB Trace 1 | 19.24 cbm 2621 dbm 6.97 dB 3.13 d8 5.04 d8 5.03 dB 5.57 dB
L S — —
L JL J [ CEEREEE N JL )| AR e

LTE Band 41/ 20MHz / 64QAM

Middle Channel / Full RB

Spectrum -
Ref Level 30.00 cBm  Offset 11,70 6B
o att 0d AQT 2ms @ RBW 20 MHz
TRG:IFP
@152 view
=
. =
0.0
1E- - -
y
1
‘!
E-04
i
|
1E- =
3
CF 2.593 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 | 18.27 dem 26,11 dbm 7.85 d8 3.04 0B 5.22 0B 6.61 08 7.39 08
I ——

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A41-2 of 26



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG261611A

26dB Bandwidth

LTE Band 41 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 493 4.9 9.89 9.65 | 14.18 | 14.12 | 18.98 | 19.26

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.84 - 9.63 - 14.12 - 18.98 -

: A41-3 of 26

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum L“_‘? ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.15 dm| mili] 12.41 dBm|
2.59430900 GHz, 2.59270000 GHZ,
e ndBi 26.00 dB & ] ndB 26.00 dB
04 / NNV PP 4.925000000 MHz 04 x Ry 4.905000000 MHz
AN - Q factor ‘\ 526.9) 7 T A “a faefor” 526.6)
odl o ! }
A -
BUE! \l -10d =
\ 7
It Al i {
20 20
p— |
A v . Vo | ot
i o ! AN M sa g Al ! 2 AU I
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,594309 GHz 13.15 dBm ndB down 4.925 MHz ML 2.5527 GHz 12.41 dBm ndB down 4,905 MHz
T1 1 2,590483 GHz -12.94 dam nds 26.00 dB T1 L 2.590592 GHz -13.39 dam nds 26.00 d&
T2 1 2,595408 GHz -12.54 dam  factor 526.6 T2 1 2.595498 GHz -13.63 dBm  factor 526.6
L J J L] L Jjd ] ]
3 1 . ! 261
ctrum t“‘? pectrum [“5“
Ref Level 30.00 GBm  Offset 11,70 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.08 dBm| ™Il 13.95 dBm|
2.5917410 GHZ| 2.5952980 GHz
20 it 20 .
¥, ndB 26.00 dB nd! 26.00 dB
w0 A | A La A AT e 9.890000000 MHZ| 104 _— - B VAN 9.650000000 MHZ|
7 N Q factor 262.1 ] - Q factor \ 268.9
0 J \\ o ' i
s
10 d - ’1 -10 di } !E
/
20 d f 20d ." -
. A= LN IV VN N N PR N A SN
AR o v A bt g . P
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.591741 GHz 15.08 dem ndB_down 9.89 MHz ML 2.595298 GHz 13.95 dem ndB_down 9,65 MHZ
TL 1 2,568065 GHz -11.23 dém ndd 26.00 dB T1 L 2.588185 GHz -12.89 dbm ndd 26.00 dB
T2 1 2,597955 GHz -10.95 dam qQ factor 262.1 T2 1 2.597835 GHz -11.43 dam qQ factor 268.9
L JL J L JL J [
ectrum L“_‘? pectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 300 kHz
o att 30de SWT  126ps @ VBW 1MHz  Mode Auta FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.68 dBm| ™Il 12.50 dBm|
2.5969560 GHZ| 2.5964170 GHz
= ndell 26.00 dB| @ nef1 26.00 dB
104 Al n L BN\ A 14.176000000 MHZz 104 n e, BWR 14.116000000 MHZ
’ - W factor™ ¥V ”\ 183.2 H"“ W T Yo attoe ‘U“""l 183.9
o t 0 1 t
i | e
04 ‘! 10 d -
/ 1 |
20 d va | 20 di | :
. A S WP n £
N NS - LT y s P o S 4
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,596956 GHz 13.68 dem ndB_down 14.176 MHz ML 2.596417 GHz 12.59 dBm ndB_down 14116 MHz
TL 1 2,585927 GHz -11.75 dém ndd 26.00 dB T1 L 2.5850927 GHz -14.49 dem ndd 26.00 dB
T2 1 2,600103 GHz -12.01 dam qQ factor 183.2 T2 1 2.600043 GHz -11.94 dam qQ factor 183.9
L JL J o L JL J [

TEL : 886-3-327
FAX : 886-3-328

-3456

-4978

Page Number

: Ad41-4 of 26




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG261611A

LTE Band 41

ectrum L? ctrum l"r‘,‘
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 12.53 dBm) MiL1] 12.16 dBm)
2.5959970 GHz 2.5897230 GHZ]
20 MmndB 26.00 dB| 2 ndg 26.00 dB|
04 18.981000000 MHz 04 b Bu L 19.261000000 MHz
J"\ S | 136.8) '/V‘ RWASWLTS VAVESEgN SoE Y Y ot TP \1\ 134.5
od T 0 T
{ 1 [ i
BUE ! 2 -10 di
¥
7 | v
20 d - 20 o L
/ Sn] |
s LA SR A, L
SRy ? =T 30 ks ey
-40 -40 df
50 df -50 di
60 df -60 de
CF 2.599 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,595997 GHz 12.53 dBm nd@ down 16.991 MHz ML 2,589723 GHz 12.18 dBm nd@ down 19,261 MHz
T fy 2,58333 GHz -13.07 dam nds 26.00 dB T L 2,58337 GHz -14.24 dam nds 26,00 da
T2 1 2.602311 GHz -12.77 dBm Q factor 136.8 T2 1 2.60263 GHz -13.28 dm Q factor 134.5
L J J L] L Jjd ] ]
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 13.51 dBm)| MI[1] 12 57 dBm
9276000 GHz 2.5905220 GHZ]
= 26.00 dB @ nd 26.00 dB
4 ) \ 4.835000000 MHz " ! A . 9.630000000 MHZ|
w IS N .Iﬂr"‘"uw'\l 536.2 n 7= v N 269.0
od 2 0 d ! \‘
i 3
10 df "" 10 o { —
/ 4 J !
204 + 20
n ~, . R P A VN FA N
-30hdRm = Lgimy e s v 53 .
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50276 GHz 13.51 dam nd8 down 4.835 MHz ML 2500522 GHz 12.57 dam nd8 down 9.63 WHZ
T1 1 2,590502 GHz -12.92 dbm nd8 26.00 dB T1 L 2,588185 GHz -13.23 dbm nd8 26,00 d8
T2 1 2,595418 GHz -12.76 dam Q factor 536.2 T2 1 2.597815 GHz -12.46 dBm Q factor 269.0
L I 4 - [S JL 4 -
ectrum L? vectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 11.71 dbm)| MI[1] 10.95 dBm
2.5953680 GHz 2.5977550 GHZ]
20 20
nd 26.00 dB ndg, 26.00 dB
. ‘EVF‘ N 14.116000000 MHz| " Bwe 18.981000000 MHz
W N ) mzv-‘ﬂr»-l 183.9) 0 R PP T WAL P e wsafwr\ww ﬂ 136.9
0 d 0 d f
[ |
104 ! 204 X \
¥ ¥
20 df 20 df + k
rf L. / \
30 g e = ) Py . Lt e v
Ve v v ] VTN
40 df
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595368 GHz 11.71 dBm nd@ down 14.116 MH2 M1 2.597755 GHz 10.95 dBm nd@ down 18,981 MHZ
T1 1 2,585957 GHz -12.80 dbm nd8 26.00 dB T1 L 2,583529 GHz -15.59 dm nd8 26,00 d8
T2 1 2,600073 GHz -14.07 d8m Q factor 1B3.9 T2 1 2.60251 GHz -15.23 dém Q factor 136.9
L I 4 - [S JL 4 -

TEL:
FAX:

886-3-327

-3456

886-3-328-4978

Page Number

: A41-5 of 26




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

Occupied Bandwidth

LTE Band 41 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.52 4.50 9.05 9.03 | 13.40 | 13.43 | 17.82 | 17.90
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.49 - 9.05 - 13.43 - 17.86 -
Page Number : A41-6 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG261611A

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum LE;“ ctrum l“r‘,‘
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.52 dém| mili] 12.89 dBm|
20 2.59147200 GHz, - 2 7200 GHz
f% Oce B 4.515484515 MHz Oce B 4.495504496 MHz
T dn A b A 4 T " A
10d - — = 10 ; e e
od 0d t
/ \ | '\I
-t0d f - -10d
7 \ / \
20 d 20 di :
T
nY
B A ] | \ A
i o Ly 0 o AniB L A
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2591472 GHz 13.52 dBm ML 2.551372 GHz 12.89 dBm
T1 1 2,5907423 GHz 8.91 dBm oce Bw 4.515484515 MHz T1 1 2.5907522 GHz 7.54 dam oce Bw 4. 495504496 MHZ
T2 1 25952577 GHz .58 dbm T2 1 2.5852478 GHz 7.89 dém
L I J - \ )i J A

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum s pectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
51 dBm 14.61 dBm)|
2.5995790 GHZ| 2.5945580 GHz
20 20
Ny : 050949051 MHz 9.030969031 MHz
Th b e, s i T1 Al
104 .)} Y, Vel - 104 - ! .
od { od {
-10 | T -10 df .f
20 d / -

N\ AT s -
AV (et e}
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503579 GHz 15.51 dam ML 2.504558 GHz 14.61 dam
TL 1 2,5684845 GHz 9.09 dBm Oce Bw 9.050943051 MHz T1 L 2.5884645 GHz 8.63 dBm Oce Bw 9.030969031 MHz
T2 1 2,5975355 GHz 10.14 dBm T2 1 2.5074955 GHz 7,95 dam
L I 4 [S JL 4 -

Middle Cha

nnel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum L“E,"‘ vectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.02 dBm) ™M1[1] 12.79 dBm)
- 2.5914420 GHz - 2.5959370 GHz]
Occ B 13996605397 MHz 13.426573427 MHz
4 LA n S, o 12
10 e AT 2 T = el TRl CE Ay A v v =
! / \
o d 0 di |
] ] |
10 df + -10 o
/ /
204 20d .
N P, S
i o e AT N primu B
L Lt v
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501442 GHz 14.02 dBm ML 2.505037 GHz 12.79 dam
T1 1 25862067 GHz 7.62 dm Oce Bw 13.396603397 MHz T1 L 2.5862867 GHz 7.70 dm Oce Bw 13.426573427 MHZ
T2 1 2,5996833 GHz 6.93 dBm T2 1 2.5697133 GHz 6.94 dBm
L I 4 [S JL -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum LE;“ ctrum l“r‘,‘
Ref Level 30.00 GBm  Offset 11,70 oB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 300 kHz
fo Att 30d8 SWT 1B.G ps @ VBW 1 MHz Mode Auto FFT po Att 30.d8 SWT 18,8 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.47 dBm| mili] 11.91 dBm|
20 2.5854880 GHZ| - 2.5948780 GHz
| Oce B 17.822177822 MHz Oce B 17.002007902 MHz
T |¥ . - 1 di
wd ’p_. (W T “fr g 10 -f;\ o T LT Y} ey \wi
od T ! od
] k ‘ I
10 df y 10 o } 4
20 d 3 20 di
A . \
a0 feess Ap = =
A PR Lav=ravm A0 8 v (raTYeY
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,565488 GHz 12.47 dBm ML 2.554678 GHz 11.91 dém
T1 1 2,5840889 GHz 7.71 dBm oce Bw 17.822177822 MHz T1 1 2.584049 GHz 7.32 dam oce Bw 17.902097902 MHz
T2 1 26019111 GHz 6.18 dbm T2 1 2.601951 GHz 7.51 dém
L L J - L Ju J A

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
13.98 dBm)| ™11 12.87 dBm
59276000 GHZ| 2.5919010 GHZ]
20 " 4.485514486 MHz @ M1 050949051 MHz
. - "L P Tin | = A e 1
1 R Il M e R 10 7 v s ;
o 5 o , |
| 1 / (I
10 df - -10 o T
— - N 20 d 1
“30.4pmy NN
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50276 GHz 13.38 dam ML 2,501901 GHz 12.87 dam
T1 1 2,5907622 GHz 5.31 dm Oce Bw 4,485514456 MHz T1 L 2.5854545 GHz 7.43 dBm Oce Bw 9.050949051 MHz
T2 1 2.5052478 GHz 5.23 dam T2 1 2.5975355 GHz 7.21 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum L“_‘? vectrum l"r‘,‘
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.32 dBm) ™M1[1] 10.47 dBm)
- 2.5892540 GHz - 2.5978350 GHZ]
Occ B 13.426579427 MHz 17.862137862 MHz
o Jr," VIR KR PTAT Pl R s £ n TR LY
2d ll oa ¥
10 df ! - -10 d k\
/ P ! |
204 1 20 1
e Foa
A - -0 7 1
e e 7 Vals g A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589254 GHz 11.32 dam ML 2.507835 GHz 10.47 dam
T1 1 25862067 GHz 5.58 dBm Oce Bw 13.426573427 MHz T1 L 2,5840889 GHz 5.98 dm Oce Bw 17.882137862 MHZ
T2 1 2.5997133 GHz 5.87 dam T2 1 2.501951 GHz 4,72 dBm
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

Conducted Band Edge

LTE Band 41 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Adjacent to the block edge can pass the limit (shown below is the 2496MHz block edge)

Spectr w Spectrum 2 @] k2
Ref Level 30.00 dBm  Offset 15.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 15.70 dB @ RBW 500 Hz
SGL Count 1007100 Att 30de @ SWT 1s ® VBW 2kHz Mode Auto FFT
@1 fvaPar SGL Count 100/100
Limit ¢heck FA|L @ 1Rm AvgPwr
20 dh,lllb-! EPURIOUS INE_ABS FAJL
20 dBm:
10 dem
10 dBm
0 dBm
-10 dBm 0 dem-
20 daam, 10 dBm
SPURIOUS_LINE_ABS
-30 dBm 20 dBm
40 dBm—1——— e i -30 dém
50 dam o Lo dn
-4 m m —H7f T
60 dem o A A AN 7
50 dBm
Start 2.475 GHz 8004 pts Stop 2.501 GHz
= — 60 dem
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |
2,475 GHz 2.490 GHz 1.000 MHz 2.49002 GHz ~33.41 dém -8.41d8 | |[GF 2495975 chz 691 pts Span 102.0 kHz
2,490 GHz 2.495 GHz 1.000 MHz 2.49483 GHz -20.92 dBm -7.92 dB ch, T
2,495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz* 12.67 dBm* 0.33 db* annel Power
2.496 GHz 2.501 GHz 100.000 kHz 2.49636 GHz 19.66 dBm -10.34 dB Bandwidth 50.00 kHz Power -13.14 dBm Tx Total -13.14 dBm
g — —
) L JL Ready [T 1 gl y
Date: 14.SEFP.2022 C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum L
Ref Level 30.00 dBm  Offset 15.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 15.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh,l%li-! EPURIOUS INE_ABS PABS Zudbmp SPURIOUS _LINE _ABS PASS
10 dem 10 dém
0 dBm
-10 dam \_|
20 daam, T
SPURIOUS_LINE_ABS
-30 dBm I
I mnd 40 dBm e
-40 dem e
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
star.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | 2.685 GHz 2.690 GHz 100.000 kHz 2.68814 GHz 5.68 dBm -24.32 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49012 GHz -34.39 dém -9.39 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -26.46 dBm -16.46 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49497 GHz -20.94 dem 7.4 dB 2.691 GHz 2.695 GHz 1.000 MHz 2.69106 GHz -22.71 dBm -12.71 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49598 GHz -27.53 dém -14.53 dB 5 595 CH= 2896 GHz 1,000 MHz 269503 GHz 3706 dBm 2405 db
2,498 GHz 2.501 GHz 100,000 kHz 2,49977 GHz 5,81 dém -24.19 dB > 856 GHz 5716 GHz 1,000 Mz 568612 GHe ~38.02 cbm ~13.02 db
I 1 i
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Highest Band Edge / 1 RB

Spectrum CE?
Ref Level 30.00 dém Offset 15.70 di Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
| SPURIGIECHEEKARS PARS
Zudhipp sPURIOUS INE_ABS PABS
10 dBm ‘n‘
0 dém , i
-10 dem l |
1
-20 dem 1 I
-30 dem
e XYL T PRRPYI) ; ;
50
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
2.685 GHz 2.690 GHz 100.000 kHz 2.68963 GHz 19.27 dBm -10.73 db
2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -18.65 dBm -8.65 dB
2.691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -21.81 dBm -11.81 dB
2.695 GHz 2.696 GHz 1,000 MHz 2.69558 GHz -32.27 dBm -19.27 dB
2.696 GHz 2.715 GHz 1.000 MHz 2.69625 GHz -35.03 dbm -10.03 db
] [ Pz
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 41 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur mr||| Spectrum 7
Ref Level 30.00 dBm  Offset 15,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS 20 th‘n‘P' 'PIIH[H IS_LINE_ABS PASS
10 dem ﬂ 10 dBm ‘*1
0 dBm J( ‘l 0 dem , l
-10 dem -
-10 dam 1 \ ! \_l
o0 dam r -20 dBm ! I
SPURIOUS_LINE_ABS J
-30 dBm 0 cem
0
40 dBm - N ETE S P
50 dam
-50 dBm
40 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AUmit 2.685 GHz 2.690 GHz 100.000 kHz 2.68966 GHz 18.90 dBm -11.10 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.49018 GHz ~35.75 dem ~10.75 dB 2 690 GH= 2 691 GHe 100,000 kHz 2 69001 GHe 1873 dBm “o7ade
2.490 GHz 2.495 GHz 1.000 MHz 2.49496 GHz -23.02 dém -10.02 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -22.87 dBm -12.87 d&
2:495 GHz 2.496 GHz 50.000 kiz 249595 GHz -14.05 dBm -L.ogde 2,695 GHz 2.696 GHz 1,000 MHz 2.69500 GHz -33.39 dBm -20.39 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49531 GHz 18.09 dBm -11.01 d& .606 GHz 5716 GHz 1.000 MHz 5.65852 GHz 36.71 cBm SEELET
.
Il j [ £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

_] ] o
Spectrur Spectrum v
Ref Level 30.00 dBm  Offset 15,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh!‘%‘” EPURIOUS INE_ABS PABS 20 dh’_‘LI‘P SPURIOUS _LINE _ABS PASS
10 dem 10 dém
0 dBm f \ dem 1
-10 dBm [ 1 10 dBm !‘
o0 Aam } \ -20 dem T
SPURIOUS_LINE_ABS /f] {
-30 dBm Pl o -30 dem—
-40 dem Tk 40 dBm— &&'ﬁﬁiﬁﬁmﬁ}“ PR TR TEY L TR T AT "
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8536 GHz 4.84 dBm -25.16 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49009 GHz -34.08 dém -9.08 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -27.08 dBm -17.08 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49490 GHz -21,3% dém -8.39 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -22.53 dBm -12.53 dB
2,495 GHz 2.496 GHz 50.000 kHz 2,49533 GHz -28.34 dém -15.34 dB 5 595 CH= 2896 GHz 1,000 MHz 260518 GHz 3303 dBm 2003 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49941 GHz 4,90 dem -25.10 dB > 856 GHz 5716 GHz 1,000 Mz 555624 GHe ~35.40 cbm ~10.40 db,
.
)i i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 41 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ﬁ ] m
Spectrur @ Spectrum v
Ref Level 30.00 dBm  Offset 15.70 dé Mode Auto Sweep Ref Level 30.00 dém Offset 15.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
20 d!ﬂ!‘%m PURIOUS INE_ABS PABS 20 th‘.‘E .p”H[H IS_LINE_ABS PASS
I
10 dBm {ﬂl 10 dBm ‘*\
0 dBm ! \ 0 dem ] l
-10 dBm J -10 dem ‘ 3
o0 ram { \ -20 dem ¥ I
SPURIOUS_LINE_ABS
-30 dBm 30 dém—
-40 dBm —— T Y T AT TIOT { STAT FT N
-50 dBm
-60 dem
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | ALl 2.685 GHz 2.690 GHz 100.000 kHz 2.68966 GHz 17.91 dém -12.09 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48071 GHz -35.39 dém ~10.30 dB 2 690 GH= 2.691 GHz 100,000 kHz 2 69004 GHe 19.80 dBm o850 de
2.490 GHz 2.495 GHz 1.000 MHz 2.49492 GHz -22.51 dém -9.51d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -20.51 dBm -10.51 d&
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -15.76 dBm -2.76 dB 5 605 GH= 3 698 GH2 1.000 M2 2.69502 GHz 32,74 dBm 1674 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49633 GHz 17.89 dém -12.11 dB .606 GHz 2.715 GHz 1.000 MHz 5.69868 GHz 34 DOF dBm 505 di
Y
Il j [ £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

‘] ] o
Spectrur Spectrum v
Ref Level 30.00 dBm  Offset 15.70 dé Mode Auto Sweep Ref Level 30,00 dém  Offset 15.70 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh,l%lb-! EPURIOUS INE_ABS PABS 20 dh’_‘LI‘P SPURIOUS _LINE _ABS PASS
10 dem 10 dém
0 dBm f al
-10 dam [{
20 daam, |
SPURIOUS_LINE_ABS "ﬂ /
30 dom M’ L“i
40 dBm L
-40 dBm — hasirt Y YT STV
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | ALl 2.685 GHz 2.690 GHz 100.000 kHz 2.68882 GHz 3.56 dBm -26.44 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49008 GHz -35.91 dém -10.81 d 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz -29.70 dBm -19.70 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49450 GHz -22.78 dém -9.78 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69111 GHz -24.68 dBm -14.68 d&
2,495 GHz 2.496 GHz 50.000 kHz 249600 GHz -31.25 dém -18.29 dB 5 595 CH= 2896 GHz 1,000 MHz 269504 GHz 37 07 dBm 2407 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49905 GHz 3,85 dem -26.15 dB > 856 GHz 5716 GHz 1,000 Mz 558615 GHe ~38.55 cdbm 1355 db,
.
I 1 i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG261611A

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] o
ectrum =il s um 7
Ref Level 30.00 dBm  Offset 15,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 dh!‘%‘” EPURIOUS INE_ABS PABS ZDdBH-.'P' SPURIOUS_LINE Aﬁ\. PASS
10 dBm 10dBm ”
0 dem Jl 0 dBm J \
-10 dam -10 dem ’ \ I__l
o0 Aam .’ L -a0 dem ‘
SPURIOUS_LINE_ABS J' '\
-30 dBm ﬂ
40 dBm : _ . A PP PO A —
50 dam w
-60 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AUmit 2.680 GHz 2.690 GHz 100.000 kHz 2.68545 GHz 19.49 dBm -10.51 dB
2,475 GHz 2.490 GHz 1.000 MHz 2.48056 GHz ~27.66 dem “12.66 dB 2 690 GH= 2 691 GHe 200,000 kHz 2 69002 GHe 1050 dBm ot de
2.490 GHz 2.495 GHz 1.000 MHz 249454 GHz -26.70 dém -13.70 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -25.32 dBm -15.32 dB
2,495 GHz 2.496 GHz 100,000 kHz 2,49533 GHz -18.70 dém -5.70 dB 5 605 GH= 2,700 GHz 1,000 Mz 2.69501 GHz ~37.06 B 24,06 dB
2,498 GHz 2.506 GHz 100,000 kHz 2,49560 GHz 19.82 dBm -10.18 d& 5.700 GHz 5716 GHz 1.000 MHz 5.70%06 GHz Z40.47 cBm CIE.47 B
.
Il we j [ £

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectru o ||| Spectrum v
Ref Level 30.00 dBm  Offset 15,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 d!ﬂr‘i‘ﬂ PURIOUS INE_ABS PABS 20 dhi‘!‘:‘p SPURIOUS _LINE _ABS PAES
10 dem 10dem
od -~ h
dBm \ 1
-10 dém | ! 10 dBm l —
o darn. l { 20 dem ‘
SPURIOUS_LINE_ABS ) \
Lapusmmimrart £ L
30 dem ] 30 dém Yoy ——
/"’ ™ \
——— -40 dBm z
-40 dBm "
-50 dBm
-50 dBm
-60 dem
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.506 GHz | |5 ohote =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68719 GHz 3.14 dBm -26.86 db
2.475 GHz 2.490 GHz 1.000 MHz 249037 GHz -27.91 dém -2.91 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69000 GHz -27.42 dBm -17.42 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49489 GHz -22.98 d&m -9.98 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69109 GHz -25.40 dBm -15.40 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -29.72 dBm -16.72 dB 5 605 GH= 2,700 GHz 1,000 MHz 2 60507 GHe 55,59 dbm 16,50 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.50448 GHz 2.88 dBm -27.12 dB 2.700 GHz 2.715 GHz 1,000 MH2 2.70207 GHz 39,45 dBm C14.45 dB
Y
)i i )
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LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

=R [=)(spectram (%)

Ref Level 30.00 dBm  Offset 15,70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS ZDdBH-.'P' SPURIOUS _LINE Aﬁ\. PASS
10 dBm 10dBm

I 0 dBm

-20 dBm:

I
-10 dém -10 dBm ‘J l\ —
Il |

50 dam
SPURIOUS_LINE_ABS J'l 'l\
-30 dBm ﬂ
-40 dBm " lh P "
-50 dBm
-60 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.506 GHz | ||5-550e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,680 GHz 2.690 GHz 100.000 kHz 2.68542 GHz 19.22 dBm -10.78 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -39.04 dém -14.04 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69002 GHz -20.67 dBm -10.67 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -29.16 dém -16.16 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69117 GHz -28.15 dBm -18.15 de
2,455 GHz 2.496 GHz 100.000 kHz 2.49559 GHz -15.02 dBm -6.02 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69505 GHz 237.97 dBm Z24.97 dB
2,496 GHz 2.506 GHz 100,000 kHz 2.49656 GHz 19.06 dBm -10.94 dB 2.700 GHz 2.715 GHz 1,000 MHz 5.70019 GHz -40.59 dbm ~15.59 dB
Y
r g N 1 ™

Lowest Band Edge / Full RB Highest Band Edge / Full RB

m
— @[ spectrum =
Ref Level 30.00 dBm  Offset 15,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 dIﬂ,l%n-! PURIOUS INE_ABS PABS 20 dhi_‘LllP SPURIOUS _LINE _ABS PAES
10 dem 10dem
"
0 dBm l 1
-10 dém 0 dem ' I__l
50 A, l ‘ 20 dBm ‘
SPURIOUS_LINE_ABS \
™ } 30 dem e,
-30 dBm Ve
__‘,.,._...,,-_,-—"'/ > 40 dBm s N
i ———— e A .
-50 dBm
-50 dBm
-60 dem
-60 dBm
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.506 GHz | |5 ohote =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.6B8326 GHz 2.38 dBm -27.62 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -29.04 dém -4.04 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69004 GHz -29.98 dBm -19.98 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,40408 GHz -23.77 d&m -10.77 dé 2,691 GHz 2.605 GHz 1,000 MHz 2.69113 GHz -26.14 dBm -16.14 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49597 GHz -30.72 dBm -17.72 dB 5 605 GH= 2,700 GHz 1,000 MHz 2 60500 GHz 30,33 dbm S17.33 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.50248 GHz 1.89 dBm -28.11 dB 2.700 GHz 2.715 GHz 1,000 MH2 270063 GHz -39.92 dBm C14.92 dB
Y
)i i )
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